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: : 'CUSTOMER SHIP TO ‘CUSTOMER BILL TO' GRADE SHAPE7SIZE
Ga QER@&U TRANSPORTES Y SERVICIOS ~ ACEROMEX GRUPO INDUSTRIALSA | 99%/57250 WEBEAM SHAPE_1/12 X 36#/310 X 86
= INTEGR COL uumvx:smms e S _ S_— '
Jzve 0390394 . QU LENGTH WEIGHT HEAT/ BATCH
Us-MbMH)wmIAN ‘| CARMEN; N, 66550 Mexico 40'00" 111,360 LB 5905088202
300 WARD ROAD Mexico . : _ ...
MIDLOTHIAN, TX 76065 ‘SALES ORDER SPECIFICATION / DATE or REVISION
“usa :99808/000080 ASTHASTIMAT
) , AS92/A2M-1L
CUSTOMER PURCHASE ORDER NUMBER TBILL OF LaDING DATE ASTM AS/AGM:11
4500067722 1327-0000010420 28.06.2012
CHEMICAL COMPOSITION _ _ A
g A T N S S S S S S
0.09 0.84 oozl 008 02 035! 0.15 .16 0.041 . oioos 0.003 0.019 0.004
CHEMICAL COMPOSITION
Caguas
] 03
' MECHANICAL PROPERTIES y _ .
= P N yis 43 o
M2 T 374 ®7 8:000 200
545 4 3% A2, £:000 200
MECHANICAL PROPERTIES
sy
25.00
24.40
COMMENTS / NOTES

“The above figures are certified chemical and physacul test tocords a3 contained in the peomanent records of compariy: This material, including the billets, was melted and
manufactured in the USA. We certify that these data are comect and in compliance with specified requiremerts. CMTR complies with EN:10204 3.1,
TOM HARRINGTON
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